ISTANBUL TECHNICAL UNIVERSITY * GRADUATE SCHOOL OF SCIENCE

ENGINEERING AND TECHNOLOGY

HYDRODYNAMIC BEHAVIOUR OF DESALINATION BRINE DISCHARGES
IN THE MARINE ENVIRONMENT

Ph.D. THESIS

Bilge BAS

Department of Coastal Sciences and Engineering

Coastal Sciences and Engineering Programme

FEBRUARY 2015






ISTANBUL TECHNICAL UNIVERSITY * GRADUATE SCHOOL OF SCIENCE

ENGINEERING AND TECHNOLOGY

HYDRODYNAMIC BEHAVIOUR OF DESALINATION BRINE DISCHARGES
IN THE MARINE ENVIRONMENT

Ph.D. THESIS

Bilge BAS
(517072005)

Department of Coastal Sciences and Engineering

Coastal Sciences and Engineering Programme

Thesis Advisor: Asst. Prof. Dr. Safak N. ERTURK BOZKURTOGLU
Co-advisor: Prof. Dr. M. Sedat KABDASLI
[...]
energy and material costs (Rajagopalan, 2011).



Brine to other stages

Steam ‘
- / . Seawater
S— Heat Recovery Heat Rejection
Condensate +—— | e & \

==—" Brine ’ & @ O,
LY
/ ] 2 ] |
[ : 1 1 |
|
Vapor TE R B\ ‘
P I I I ]
\ B = = Jh 1
\ b 7o = | o 1E ]
I 1 = 1= 1
{ | 11
. ] Product Water
Vapor flow / “{+ ) Brine -
= = » Brine

Figure 2.3 : Flow chart of a MED system (Rajagopalan, 2011).

2.1.1.3 Vapour Compression (VC) systems

By using vapour compression (VC) methodology, it is possible to desalinate

seawater with recovery ratios of nearly 50%. VC systems can be examined in two

groups depending on the compression mechanism used. In mechanical vapour

compression (MVC) systems, compression is provided by the help of a compressor

with electricity or diesel motor while the mechanism is producing vapour by heat

transfer from compressed vapour in thermo-vapour compression (TVC) systems

(Figure 2.4). Main operating principle of these systems is compression of vapour

which becomes a heat source by the effect of compression and produced water at the

end of the process. VC systems operate at 46.1-101.7 °C temperature range (U.S.
Department of the Interior, 2003).

A portion of the hot brine is -
recirculated to the spray nozzles for LA | |

further vaporization on the tube i AL A

bundle.

Seawater

— Makeup

The vapor gains heat energy by
________ _ 4 X being compressad by the vapor
SIiIiITiTiTaiiIL b o COMPressor.

Seawater and Compressed 'y

Recirculated v
Brine - -apor

—

VAPOR
COMPRESSOR

oy
=y A steam jet ejector could replace
m the vapor compressor where
i = surplus steam is available.
i gE
El: 23 HEAT
5H {!5:’E EXCHANGER
e : BRINE 2 a2 ]
| RECIRCULATION . L Fresh
PUMP P2 Py T =P ater

Brine Discharge =

..................................................................... = Brine
SIIEIRIRINIRINIIISISIISIIIIIINININNS PLRIIIRIIISCAIIIIIRISIEIIIIIN g — Discharge
---- ey e Saltwater
................................................................... | Feedwater
1 Pretreatmeant |— _
Chemicals
el ded

Figure 2.4 : Flow chart for vapour compression systems (Buros, 2000).



2.1.2 Membrane systems

In membrane systems, brackish water/ seawater is desalinated via a membrane
system which separates salt content without any phase modification of intake water
which means less energy consumption. This is one of the reasons of increasing use of

membrane systems in desalination industry.

Membrane systems can be classified according to their pore sizes. Filtration ranges
of membrane systems comparative with conventional filtration are presented in
Figure 2.5. As the pore size decreases, target of membrane system decreases, t0o. As
it can be seen in the figure, reverse osmosis is the most advanced filter system with
the smallest pore size compared to other membrane systems. The values for pore
sizes in this figure differ in some references which can be related to developing

membrane industry and variation of membrane types. However, ranking is constant.

® @
= 4 G -
. £ 8 £ 3
| [
s & S @ &
10+ C“ 9 )\ Filtration
h ——
W A\ 4
T T W W ———
- 0.1 (‘ . . %, Microfiltration
8 W |
L
= o0 @ 8—0 A\ Ultrafiltration
A 2 J o B
0001 § . . A Nanofiltration
y, s e -
A J
0.0001 = —— — Reverse Osmosis

-y

Figure 2.5 : Filtration ranges of membrane systems.

Efficiency of a membrane system can be measured by the term ‘recovery rate, (R)’
which is defined as the ratio of product flow rate (Qp) to feed flow rate (Qg) and
concentrate flow rate (Qc) (Ladewig & Asquith, 2012):

0 0
== 2.1
=00+ ar 1)

2.1.2.1 Reverse Osmosis (RO)

Reverse osmosis (RO) is based on separation of dissolved solids from water by using

a semi-permeable membrane and applying pressure against natural osmotic pressure



(Figure 2.6). As the osmotic pressure increases with high total dissolved solids
(TDS) content, the required pressure for these systems is higher for seawater
desalination than for brackish water desalination. Operating pressure range is 680-
4150 kPa for brackish water treatment and 5500-8250 kPa for seawater treatment
(Kenna & Zander, 2000). While recovery rate for brackish water RO systems is 65-
90%, this value is 40-65% for seawater RO systems due to the higher salt content of
feed water (Voutchkov et al., 2011). In RO systems, the amount of energy required
for production of 1 m® water from seawater is nearly 2.6-5.3 kWh which is higher for

seawater with higher salinity concentration and lower temperature (AWWA, 2011).

semipermeable

pressure membrane
—
salt fresh
water water

Precision Graphics

Figure 2.6 : Reverse osmosis (RO) process (Url-1).
2.1.2.2 Electrodialysis (ED) systems

Electrodialysis systems are the second most common membrane technology for
desalination after RO systems. In ED systems, high voltage is used to separate anions
& cations in the feed water through a membrane and derive desalinated water
(Valero et al, 2011). This method is especially used for desalination of brackish
water rather than seawater. It is feasible to use ED technology for brackish water
including TDS concentration lower than 10000 mg/L due to the high cost of
electricity used (U.S. Department of the Interior, 2003).

2.1.2.3 Microfiltration (MF) and Ultrafiltration (UF) systems

Microfiltration (MF) systems are used for removal of particles with dimensions of
0.1 to 0.5 microns while ultrafiltration (UF) is used for screening particles from
0.005 to 0.05 microns. These methods are low pressure systems and usually used as a
pretreatment stage before other membrane systems such as RO and ED with an

increasing amount of usage in desalination systems (Frenkel, 2010). Operating



pressure values are lower than 680 kPa for both of the systems. Recovery rates are
90-98% and 85-95% for MF and UF systems, respectively (Kenna & Zander, 2000).

2.1.2.4 Nanofiltration (NF) systems

Nanofiltration (NF) is also named as "membrane softening” due to removal of
hardness and dissolved organic compounds removal. NF are high pressure systems
which operates at 350-1050 kPa pressure range, lower than RO processes (Kenna &
Zander, 2000). Its range of screening is from 0.0005 to 0.001 microns
(Frenkel, 2010).

2.1.3 Comparison of different desalination technologies

In general, membrane systems are advantageous compared to thermal systems in
several aspects. The major one is not using thermal energy to operate the system
which reduces amount of used energy, fuel and related air pollutant emissions.
Amount of fuel consumption for 1 m® desalted seawater is 1500 MJ at MSF systems
and 37.5 MJ at RO systems. Again, for unit volume of water, 8.18 kg and 2.05 kg
CO; produced at MSF and RO desalination plants, respectively (Darwish et al,
2013). The surface area required for construction of the desalination plant is also
smaller for membrane systems compared to thermal ones. Membrane systems are
consisted of non-metal and stainless steel parts and so the corrosion amount is
considerably lower than corrosion rates of thermal systems. Another advantage of
membrane systems is that formation of trihalomethanes, which are halogenated
hydrocarbons from chlorination, is almost not observed during these processes
despite it is an important impact of MSF systems (Lattemann & Hdopner, 2008). In
addition, chlorination load is very high at MSF systems which results in carcinogenic
effects on marine organisms and very low at RO systems due to applied de-

chlorination process (Darwish et al, 2013).

Whole of these advantages elucidate higher and increasing usage of membrane
systems worldwide. As shown in Figure 2.7, ~60% of 16000 desalination plants
worldwide are RO type desalination systems (IDA, 2012). Ratio of RO type
desalination systems in Turkey is higher compared to worldwide distribution with
96.3% percentage (Figure 2.8) (IDA, 2011).



ED Other
4% 2%

Thermal
34%

RO
60%

Figure 2.7 : Distribution of worldwide desalination plants according to type

(IDA, 2012)
Thermal Other
0.92% 2.24%

96.83%

Figure 2.8 : Distribution of desalination plants in Turkey according to type
(IDA, 2012).

2.2 Reverse Osmosis Systems

This section will be focusing on reverse osmosis (RO) systems with further details
due to the reason being the fundamental issue of this study.

Main phases of a typical RO system is pretreatment of intake water (using biocide,
coagulants, antiscaling, antifoaming chemicals), membrane process (treatment with
membranes) and post treatment (aeration, degasification, pH adjustment, addition of
corrosion control chemicals, fluoridation and disinfection). A simple flow chart of
RO systems including main steps and material flow is presented in Figure 2.9
(AWWA, 2007; Lattemann, 2003). In Figure 2.10, a flow chart of a seawater reverse
osmosis (SWRO) plant in Tampa Bay, Florida is also presented.



Pretreatment Membrane Process Posttreatment

ACID

§ ScAE | DISINFECTANT
INHIBITOR H H s
{ E > STABILIZING
T CHEMICALS
Source , gl ‘
Water ¥ =
Distribution
Cartridge { System
Filtration i
[ ! Decarbonation
R
H | Degasification
E I-‘. —p
- i
' H
Membrane Amray L = = =<~ p Concentrate
a Anti- Sodium
Chiorine Acid Coagulant Acid scalant  bisulfite High
Post-
treatment
distribution
Media G 'ml| dge
T = H
- |
- H
.
Open seawater : i H
intake with screens v v vy Y
Filter Pretreated Membrane Rinsing Brine Pormeate
backwash water to cleaning water iscala water to
Coagulant drain until solutions - o drain until
required required
quality quality

Figure 2.9 : Reverse osmosis (RO) flow chart (AWWA, 2007; Darwish et al., 2013).

Traveling Screens =
filter out shells, wood, Diatomaceous Earth Filters 1
and other debris Particl Microscopic materials
greater than 1/4 inch Sand Filters e eliminated
Settiement "
5 Smaller solids are I
Heavier solids are filtered from

Initial settled and removed
Power
Plant Chemical from water e wrter
Treatment .

Solids are 8~
removed
for disposal
in landfill

Regional Blending and

High Service Pumping

14 miles away,

the regional water facility
will blend the

Solids Processing

Solids are prepared for %
R . desalinated water
off-ste disposal with Wal:d
surface water

Reverse Osmosis Process (R.0.)
Under high pressure, water

is pumped through racks
housing reverse osmosis (‘\ ®

Pump Pump br: 1 the salt
membranes to remove the sal = pgg::;g
Treatment 5mg e

RO.

AR Cartridge Filters £ Z=N
in place to protect Pump
reverse osmosis membranes \\
-y -’. RO.
Concentrated Salt Water 2 & e Tampa Bay
19 million gallons of concentrated salt water Energy Recovery Seawater Desalination Plant
are directed back o the power plant, Turbine Process Diagram
mixed with up to 1.4 billion gallons of at 25 mgd Production
cooling water and returned to the discharge canal
then to the bav

Figure 2.10 : Flow chart of a SWRO plant in Tampa Bay, Florida (Url-2).

10



2.2.1 Pre-treatment of intake water

Before reaching the membrane system, seawater is pre-treated by different methods
depending on the raw water characteristics. Pre-treatment processes are vital for

adequate operation and sustainability of RO systems.

By this way, undesired material in seawater such as dissolved solids, algae, etc. are
eliminated. At the end of pre-treatment steps, seawater is conditioned in a form that
is suitable for membrane process. In Table 2.1, limit values of parameters of
seawater features for RO membranes are presented. Particulate, colloidal matter and
micro-organisms have tendency of accumulating on RO membranes and prevent the
process. In the table, The Silt Density Index (SDI) is a scale which is used for

evaluation of fouling potential of seawater for membranes.

Table 2.1: Seawater quality requirement for RO systems (Gaid, 2011).

Parameter Limit recommended up stream RO membrane
Iron <50pg/L
Manganese <20pg/L
Turbidity <0.5NTU
Suspended solids <1 mg/L

SDI <4 (95% of time)

Algae <100 u/L
Chlorophyll <2 ug/L
Organic substances <2 mg/L

(Dissolved Organic
Carbon, DSO)
Hydrocarbons <0.1 mg/L

Pre-treatment applications include screening, biocide addition, coagulation &
flocculation and filtration processes each of serving removal of different parameters
from feed water. In Figure 2.11, different options for pre-treatment steps are given.
As it can be seen from the figure, the main difference is the type of filtration system
which is applied following flocculation step (Gaid, 2011). In the following

paragraphs, brief information will be given about each pre-treatment step.

Screening: As the first step, seawater enters the system through a screen which is
capable of holding big materials.

Biocide addition: After screening of seawater, some chemicals added as a measure
for biofouling which is the accumulation of microorganisms on membrane system,
forming a bio-film mixed with suspended solids and corrosion products and making

the system dysfunctional.

11



Coagulation and flocculation: Particulate, colloidal matter and micro-organisms
have tendency of accumulating on RO membranes and prevent the process. In the
case of desalinating seawater with high suspended solids, algae, organic matter and
oil content only filtration is not enough to comply required quality for membrane
system. In that case, coagulation& flocculation, which is a conventional chemical
treatment process, and following filtration is applied by the aim of removing

suspended materials in seawater (Gaid, 2011).

pH adjustment
Coagulant/Flocculant

screening E Gravity DMF

==
Gravity DMF
é;;vity DMF Gravity DMF

Floccuiation —

Pressure Filter

I
Flocculation =/ Cartridge RO Process

Pressure Filter Pressure Filter Filter
L L—-

E—

Flocculation g ¢f1or Gravity DMF

=

Flocculation DAF Gravity DMF

gl

MEF/UF submerged

MEF/UF pressurised
Figure 2.11 : Pre-treatment options for RO systems (Gaid, 2011).

Coagulation process is a water treatment process which includes adding chemicals
(coagulants) which form coagulants in water and traps unwanted particles inside.
Flocculation is a solid-liquid separation process during which coagulants are

removed from seawater.

Filtration: Main purpose of filtration process is to separate particles which are
bigger than 10 microns. If the seawater quality is good, pre-treatment step may only
include filtration. In other case, media filtration is applied following coagulation &

flocculation process. Media filters can be made of single media (sand) and dual

12



media (sand & anthracite) which are preffered for seawater having SDI values of
lower than 10 and 25, respectively. Also, depending on the water quality, filtration
can be executed in two stages. In some cases, ultrafiltration or nanofiltration can be
used instead of media filtration (Figure 2.11) (Gaid, 2011). Usage of ultrafiltration
and nanofiltration prior to seawater RO systems has increasing usage because of
eliminating need of coagulation. However, cleaning and maintanence need of these

systems are higher (Lattemann, 2010).

Other applications: In addition to applications above, antiscalants are added to the

process as a measure for scale formation (Lattemann, 2003).

2.2.2 Membrane process

During the operation phase, RO membranes should be washed using some chemicals
to prevent fouling problem due to silt and microorganisms. After cleaning,

membranes are disinfected and rinsed with fresh water (Lattemann, 2010).

2.2.3 Post treatment

Treatment stages after feed water passed through membrane systems is called post
treatment process which includes advanced treatment of desalted water and
sometimes brine. Post treatment includes aeration, degasification, pH adjustment,
addition of corrosion control chemicals, fluoridation and disinfection. Aeration and
degasification are applied by the aim of removing unwanted gases as a final
treatment step. Corrosion control products and alkaline chemicals are added to the
permate water because produced water has potential of being corrosive due to
including almost no minerals and so no alkalinity. In addition, disinfection chemicals
and fluoridation is applied for providing disinfected water especially. Disinfection is
obligatory with legislations in the case of permate would be use as municipial

drinking water (Lattemann, 2003).

13



2.3 Brine and Its Composition

Brine is the concentrated waste stream sourced from desalination plants whose main
characteristic is the high salinity content. After taking out of the water from feed
water by using desalination systems and producing water of required quality, the

remaining concentrated water arises as wastewater which should be disposed.

The characteristics of brine mainly depends on intake water features, recovery rate of
the system, type of desalination process and type and amount of chemicals used. As
stated before, recovery rates 30-70% for seawater RO systems and 65-90% for

brackish water RO systems.

This section will be focusing on reverse osmosis (RO) systems with further details

due to the reason being the fundamental issue of this study.

2.3.1 Chemical characteristics of brine

Main feature of brine is its high concentration of salts concentrated by the membrane
system. Differences may be observed due to the chemicals added during
pretreatment, membrane and post-treatment stages as mentioned before. Also, as well
as chemicals, brine also can include organic materials and metals sourced from feed
water. In addition, corrosion is another source of metal content of reverse osmosis

brine.

2.3.1.1 Salinity

High salinity is the most distinctive feature of brine. At the end of the RO process,
water with very low concentrations of dissolved solids and brine which has similar
characteristics to the source water except added process chemicals and high
dissolved solids content (1.2-3 times higher compared to source values) (Vanhems,
1992).

Salinity content of brine firstly depends on type of desalination system and content of

feed water used.

Brine composition can be calculated by using feed water components and R of the

system as below (Ladewig & Asquith, 2012):

14



1 ) _ R X TDSproquced water (2.2)

TDSbrine = TDSfeed water (1 —R 100(1 - R)

TDSproduced water May be omitted in the equation and so the equation for calculating

brine composition is:

1
TDSprine = TDSfeed water (m) (2.3)

By using this equation, concentration factor (CF), which is a measure of

concentration of brine, can be calculated as below:

_ TDSfeedwater _ ( 1 )

CF = .
TDSyrine 1-R (24)

As it can be seen from the equations, higher recovery rates will ended up with more

concentrated brine with smaller amounts.

In Table 2.2, feed water and brine composition values of a SWRO plant in Canary
Islands are presented (Zimmerman, 1999). As it can be seen, brine with 63800 mg/L
salinity value was produced from seawater with 38951 mg/L salinity. As TDS
amount in brine increases, amount of hardness and conductivity also increases. In

addition, CF for each parameter is presented at the same table.

Table 2.2: Seawater quality requirement for RO systems (Zimmerman, 1999).

Parameter Seawater (mg/L) Brine (mg/L) Concentration Factor (CF)
ca” 962 1583 1.64
Mg 1021 1909 1.87
Na* 11781 19346 1.64
K* 514 830 1.61
NH," 0.004 0.005 1.25
HCO;y 195 256 1.31
so,” 3.162 5.548 1.75
Cr 21312 43362 2.03
F 15 1.9 1.26
NO; 2.6 4 1.54
PO, 0.08 0.4 5
NO, 0.03 0.05 1.67
Total 6600 11800 1.78
Hardness
(CaCO0y)

Total Salinity 38951 63840 1.64
(TDS)

Fe™™ 0.04 0.05 1.25
Al 0.001 0.007 7
pH 6.33 6.26 -
Conductivity 46200 75300 -
(1S)

15



2.3.1.2 Dissolved oxygen (DO)

Because of high salinity concentration in brine, amount of dissolved oxygen (DO) is
relatively low. In addition, dechlorination process causes lower DO values
(Lattemann & Hopner, 2003).

2.3.1.3 pH

pH of brine depends on the chemicals and their amount used through desalination

processes.

2.3.1.4 Chemicals

General overview of RO flow chart is presented in the previous chapter. Various
chemicals are used through the reverse osmosis process and these chemicals are also
included in brine generated as a waste. These chemicals vary in type and amount